Respiratory Therapy ED Asthma Treatment Guideline (Age >= 12 years)

Initial Assessment: Call Respiratory Therapist to evaluate patient and start protocol

v

-cyanosis
-inability to maintain respiratory effort
-unable to get peak expiratory flow (PEF)

Any signs/symptoms of impending respiratory failure?
-bradycardia
-PEF <25% of predicted or personal best
-PaC0O2 >40 mmHg
-silent chest/absence of wheeze

-depressed mental status
-Sp02<90%
-paradoxical thoracoabdominal movement

No

SEVERE (Red Zone)
Oxygen saturation <90%

—— Clinical Severity Assessment

Peak Expiratory Flow (PEF) <50%

Vital signs (RR, HR, BP) abnormal, tachypnea (>30
breaths/min) present, tachycardia > 120 beats/min
-use of accessory muscles/intercostal retractions
-unable to speak short phrases

-tripod position/sitting hunched forward
-agitated/diaphoretic

-unable to lie supine due to breathlessness

MILD (Green Zone)

Oxygen Sat >92%

PEF 80-100%

Vital signs (RR, HR, BP) Stable

Accessory Muscle Use Absent

Speaking in Full Sentences

Breath sounds clear or mild wheezing only

1 ICU admission: notify physician and treat per
Yes physician order
N ) -Resuscitate with ACLS Guidelines

inline treatments

-Administer nebulized albuterol 15 mg every 20 minutes
-Administer nebulized ipratropium 500 mcg every 20 minutes
-Titrate oxygen to Sp0O2 > 92%

-Give IV methylprednisolone 125 mg

-Give IV MgS04 2g (4.06 mmol/g) over 20 minutes

-Proceed to severe exacerbation arm

-Consider intubation for AMS, NIPPV for Sp02<90%/tachypnea, use

MODERATE (Yellow Zone)
Oxygen Sat >90%

PEF 50-79%

Vital signs (RR, HR, BP) may be abnormal
Accessory Muscle Use Present

Speaking in Fragmented Sentences
Breath sounds tight, moderate wheeze

Severe exacerbation

-Titrate oxygen to Sp02 2 92%

-Give IV methylprednisolone 125 mg

-Consider IV Magnesium Sulfate 2g over 20 minutes

-Administer albuterol 15 mg x1 dose and repeat clinical severity assessment

- If still severe, give albuterol 10 mg by neb every 20 minutes x3 doses (or continuously) +
ipratropium 500 mcg neb every 20 minutes x3 doses, if now mild/moderate, proceed to that arm

I
Reassess symptoms

Mild exacerbation

y

-administer duoneb
-give oral prednisone 40 mg
If has not received steroids

o I

Worsening symptoms, Incomplete Response:
Sp02, PEF, or mental -Persistent dyspnea or wheeze
status -PEF 60-80% of predicted

Good Response:
-symptoms resolved x1
hour after last therapy
-PEF 280% predicted

Moderate exacerbation

-administer albuterol 15 mg x1 and ipratropium 500 mcg, followed by
albuterol 5-10 mg by nebulizer every 20 minutes for 3 doses (if needed),
then every 1-4 hours PRN

-titrate oxygen to Sp02 =2 92%

-Give oral prednisone 80 mg (if patient has not received steroids)

Reassess symptoms

Good Response:

-symptoms resolved x1 hour
after last therapy

-PEF 280% predicted

y

Incomplete Response:
-Persistent dyspnea or wheeze
-PEF 60-80% of predicted

Anticipate discharge and report clinical condition to

provider

At provider discretion, dispo or continue additional treatment
- Continue nebulized albuterol or duonebs q20 minutes or as continuous nebulizer
-Titrate O2 to Sp02 = 92%

|

Reassess symptoms

Worsening symptoms,
SpO2, PEF, or mental
status

ICU admission: report condition to physician and treat per

physician order

-Consider intubation or NIPPV

-continuous albuterol (minimum 15 mg/hour)/ipratropium treatment
-titrate 02 t0 292%

-Give IV Magnesium Sulfate 2g over 20 minutes if not already done

Incomplete Response:

-Persistent dyspnea or wheeze
-PEF 60-80% of predicted

-history of severe exacerbation or

poor adherence

-provider judgement

v

Significant improvement:

-PEF 280% of predicted

-Patient adherent and with good
understanding of asthma management
-Provider judgement

v

Admission to inpatient or
observation: notify physician and
treat per physician order

Anticipate discharge: report
clinical condition to provider

Plan of Care:

-If admitted, discuss treatment plan with team and communicate with patient and/or family
-If discharged, RT will complete patient education process and instruct the patient in using the following:

. Asthma medication(s) and delivery devices
. Peak Flow Meter
. Asthma action plan (physician Signature Required)

. Close follow up with primary care provider




*Risk factors for fatal asthma:

- Comorbidities (cardiovascular disease, other chronic lung disease)

- lllicit drug use

- Low socioeconomic status/inner-city residence

- Major psychosocial problems/psychiatric disorders

- Previous severe exacerbations (ie: intubation or admission to ICU for asthma)
- 2+ hospitalizations in the last year

- 3+ EDvisits in the last year

- Hospitalization or ED visit asthma in the past month

- 2+refills of short-acting Beta 2 agonists per month

- Difficulty perceiving asthma symptoms or severity of exacerbations

Adapted from the National Heart Lung and Blood Institute. National Asthma Education and Prevention Program. Expert panel
report 3: Guidelines for the diagnosis and management of asthma;
2007:377. http://www.nhlbi.nih.gov/quidelines/asthma/asthgdin.htm.



http://www.nhlbi.nih.gov/guidelines/asthma/asthgdln.htm
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